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30.000 MHz 1.000 GHz 1.000 MHz 545.43428 MHz -53.43 dBm -40.43 dB 30.000 MHz 1.000 GHz 1.000 MHz 847.05897 MHz -53.20 dBm -40.20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64921 GHz -53.68 dém -40.68 di 1.000 GHz 1.840 GHz 1.000 MHz 1.58582 GHz -53.53 dBm -40.53 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.83170 GHz -44.37 dém -31.37 d& 1.820 GHz 3.000 GHz 1.000 MHz 1.96085 GHz -42.13 dém -29.13 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97342 GHz -47.95 dBm -34.95 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.91442 GHz -47.91 dBm -34.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66754 GHz -48.85 dam -35.85 d& 2.000 GHz 13.000 GHz 1.000 MHz 10.60055 GHz -49.17 dém -36.17 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.02936 GHz -45.66 dém -32.66 d& 13.000 GHz 15.500 GHz 1.000 MHz 18.03686 GHz -45.65 dBm -32.65 dB
- T - T
Jate: 26.JUL 02:43:48 Date: 26.JUL.2024 03:51:50
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
e ) P g
50 BB —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 882.44628 MHz -53.41 dBm -40.41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61100 GHz -53.56 dBm -40.56 dB
1,920 GHz 3.000 GHz 1,000 MHz 1,98892 GHz -38.88 dBm -25.88 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.93442 GHz -47.95 dBm -34,95 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65654 GHz -409.23 dBm -36.23 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.70039 GHz -45.73 dBm -32.73 dB
]l « w
Date: 26 JUL 2004 (3-Rd-24

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec ) == [ spectrum ry
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit ihm.k PAES
-10 ddfi—§iPURIOLS | INE ARS PARS 10 dgRF—fRLBIOUS | INE_ARS pARS
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
0 dom 1 " PN T O, VR || [ By 2 AP INN
I [ T | I——— e m—_—————
-60 dBm -60 deém
-70 der 70 dBm
-80 dBr -80 dém
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 526.55922 MHz -53.28 dBm -40.28 dB 30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -53.43 dBm -40.43 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76507 GHz -53.42 dém -40.42 di 1.000 GHz 1.840 GHz 1.000 MHz 1.06276 GHz -53.61 dBm -40.61 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.83170 GHz -44.44 dém -31.44 dg 1.820 GHz 3.000 GHz 1.000 MHz 1.96121 GHz -42.16 dém -29.16 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92192 GHz -47.84 dBm -34.84 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.89643 GHz -47.89 dBm -34.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63355 GHz -48.99 dém -35.99 d8 9.000 GHz 13.000 GHz 1.000 MHz 10.64704 GHz -49.05 dBm -36.05 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.02836 GHz -45.52 dém -32.52 dg 13.000 GHz 15.500 GHz 1.000 MHz 18.00437 GHz -45.71 dBm -32.71 dB
- T - T
Jate: 26.JUL Date: 26.JUL.2024 04:10:0
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
"y POV, LY
-50 dBm v——— e e——— S W
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -53.21 dBm -40.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59589 GHz -53.60 dBm -40.60 db
1,920 GHz 3.000 GHz 1,000 MHz 1.98928 GHz -38.63 dBm -25.63 db
3,000 GHz 9,000 GHz 1.000 MHz 6.89043 GHz -47.88 dBm -34.88 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63205 GHz -48.96 dBm -35.96 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.01886 GHz -45.68 dBm -32.68 dB
]l « w
Date: 26 JUL 2024 04.17-07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec ) == [ spectrum ry
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit ihm.k PAES
-10 ddfi—§iPURIOLS | INE ARS PARS 10 dgRF—fRLBIOUS | INE_ARS pARS
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
=0 dom] . JPPY.e VLSS VO ||| I o . ANV
dBm — o —— e I - et et
-60 dBm -60 deém
-70 der 70 dBm
-80 dBr -80 dém
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 545.43428 MHz -53.34 dBm -40.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 818.45827 MHz -53.07 dBm -40.07 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64039 GHz -53.53 dém -40.53 di 1.000 GHz 1.840 GHz 1.000 MHz 1.76675 GHz -53.54 dBm -40.54 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.83637 GHz -44.48 dém -31.48 dg 1.820 GHz 3.000 GHz 1.000 MHz 1.96229 GHz -41.62 dém -28.62 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91742 GHz -47.84 dBm -34.84 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.90092 GHz -47.92 dBm -34.92 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65254 GHz -49.00 dém -36.00 d& 9.000 GHz 13.000 GHz 1.000 MHz 10.67404 GHz -49.90 dBm -35.90 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.01236 GHz -45.68 dém -32.68 di 13.000 GHz 15.500 GHz 1.000 MHz 18.01686 GHz -45.66 dBm -32.66 dB
- T - T
Jate: 26.JUL 04:23:04 Date: 26.JUL.2024 04:31:2
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dépR NE_ABRS PARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
e ]
50 dem 1 rr——— e ——————— —cr
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -53.27 dBm -40.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60597 GHz -53.55 dBm -40.55 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.88784 GHz -38.27 dBm -25.27 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.95042 GHz -47.75 dBm -34,75 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66304 GHz -48.93 dBm -35.93 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.03086 GHz -45.60 dBm -32.60 dB
Jjd t w
Date: 26 JUL 2004 (4.30.22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec ) == [ spectrum ry
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit ihm.k PAES
-10 ddfi—§iPURIOLS | INE ARS PARS -10 défie—§IPURIOUS | INF ARS PARS
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
sods » PSR, N, SN S ||| [ et » AP
dem A jy pwrem——— o ——— g
-60 dBm -60 deém
-70 der -70 dBm
-80 dBr -80 dém
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 577.45877 MHz -53.08 dBm -40.08 dB 30.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -53.17 dBm -40.17 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.05 dém -30.05 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.66096 GHz -53.57 dBm -40.57 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.83458 GHz -45.92 dém -32.92 de 1.820 GHz 3.000 GHz 1.000 MHz 1.96301 GHz -43.50 dém -30.50 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90842 GHz -47.89 dBm -34.89 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.93742 GHz -47.78 dBm -34.76 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64854 GHz -48.71 dam -35.71 dg 2.000 GHz 13.000 GHz 1.000 MHz 10.65654 GHz -49.88 dBm -35.88 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.00786 GHz -45.75 dém -32.75 dg 13.000 GHz 15.500 GHz 1.000 MHz 18.04036 GHz -45.74 dBm -32.74 dB
- T - T
Jate: 26.JUL 04:39:43 Date: 26
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
oy e ANLINAS Npret o oo
-50 dBm— R = = -~ e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 928.01349 MHz -53.23 dBm -40.23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.20213 GHz -53.52 dBm -40.52 db
1,920 GHz 3.000 GHz 1,000 MHz 1,98532 GHz -40.00 dBm -27.00 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.91042 GHz -47.80 dBm -34.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.67704 GHz -48.99 dBm -35.99 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.02536 GHz -45.55 dBm -32.55 dB
Jjd t w
Date: 26 JUL 2004 (d4-.44-22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec ) [ spectrum k=
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit ihm.k PAES
AdRR—_SPURIOUS JINE ARS PARS PLIRIOUS | INE_ABS PARS
-10 déR—4 -10 défF—¥
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
L Vit I L PN L Vi e R LV PP
50 dBm — =0 —
-60 dBm -60 deém
70 dbr 70 dBm
-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 554.10040 MHz -51.57 dBm -38.97 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -52.13 dBm -39.13 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -50.94 dBm -37.94 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.64081 GHz -52.23 dBm -39.23 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.95915 GHz -50.90 dém -37.90 d& 1.820 GHz 3.000 GHz 1.000 MHz 2.53054 GHz -50.65 dém -37.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88643 GHz -46.52 dBm -33.52 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.91442 GHz -46.67 dBm -33.67 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.10536 GHz -46.00 dém -33.00 de 9.000 GHz 13.000 GHz 1.000 MHz 12.67579 GHz -45.97 dem -32.97 de
13.000 GHz 19.500 GHz 1.000 MHz 17.64939 GHz -41.69 dém -26.6% d& 13.000 GHz 15.500 GHz 1.000 MHz 15.97852 GHz -41.68 dBm -28.66 dB
- < — - —_

Highest Channel / QPSK

Spectrum u%?
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm a
50 1 ‘_.___._J“\-—f‘ " i,
[
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 999,27286 MHz -51.80 dBm -38.80 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65424 GHz -52.23 dBm -39.23 db
1,920 GHz 3.000 GHz 1,000 MHz 1,92054 GHz -46.18 dBm -33.18 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.93242 GHz -46.64 dBm -33.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.11386 GHz -45.98 dBm -32.95 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.00452 GHz -41.77 dBm -28.77 dB
]l i o
Dates 20, JUup. onod 11:29:0%

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG471506B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)élltg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0040
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0045
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0074
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0055
20 Normal Voltage 0.0041
20 Battery End Point 0.0028

Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage = 4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number 1 A194 of A232
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 66(Other PA)

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 66 / 20MHz

RB Size Full RB

16QAM

64QAM 256QAM Limit: 13dB

Middle CH

Full RB

Full RB Full RB

4.90

5.59

Result

6.38 PASS

6.38

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum - Spectrum -
Ref Level 2560 dém Offset 5.60 di Ref Level 2560 d8m Offset 560 d&
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Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 10% | 104 | 0a% | o001t | Mean | Peok | cCrest | 100 | 104 | 0a% | 0.01% |
Trace 1 21.92 dBm 27.10 dBm 5.18 dB 2.52 dB 4.35 dB 4.00 dB 5.07 dB Trace 1 19.92 dém 27.21 dBm 7.29 dB 3.10 d8 5.13 d8 6.38 dB 6.06 dB
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Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 10% | 106 | 04% | 0.01% | Mean | Peok | crest | 0% | 106 | 04% | 0.01% |
Trace 1 [ 20.52 dem | 26.69 dém 5.97 dB 2.93 dB 487 dB 5.5 db 5.66 dB Trace 1 [ 17.93dém | 25.55 dem 7.62 di 3.13d8 5.16 dB .30 db 7.04 db
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